@ SILCOTUB SA

and Esrvic .
o0, IOAL VITEATN ND.50 MILL TEST CERTIFICATE
4700 ZALAY ACCORDENG TC EN {0234131.8
ROMANIA
— " BATE ~No. PAGE
11022008 _ QRDER NO. PO 197030 _ 4 10F1
DANERCO SA SPECW AT MATERIAL (WAGGON ND.
. A VIA BAGUTTI S WAP BODY NO. :
UYER ; 6900 LUGAND ASTM A 10B/1998; ARTM A S¥1908; QARADE B CK NO. ;
SWITZERLAND
Mo, SUE HEAT NUMAER OF NUNBER OF LENGTH WEIGHT BINT WUMBER OF TEM LoT
NUWBER PIECES PIECES N METERE BUNDLESE
1 2 1/2° X 0.203 {73.00 x 5,16 mm ) 33745 148 285 1737.360 14.97 [] 4
33735 137
— DESCRIPTION I
199.714MT OF SEAMLESS STEEL TUBING ORDER COMNFIRMATION 187030
{OUFERCO REF.NQ. 187030}
PRODUCT ANACYSES
THERCHAL COMPOSTTION % " OWERTESTS
No. HEAT Sampls no- P o ™ P s o " [ Cu v Flattening Bending Flaring Hardnasa :.-."n-“-to zuﬂﬁmﬂm
1| 33745 37358 0.183 0A73 0.281 0.011 0.007 0117 0.114 0.012 0.188 0005 GOOD - - - 2500 ot
33745 37359 0.184 04889 8270 .01 0.007 0.118 0114 0.012 0.185 0008
2| 3373 37555 0.173 0A72 9.278 0.017 0.008 0.110 0.100 0.009 0.184 0.008 GOOD - - - 2500 ol
33735 7536 0.473 0A7S 275 0.017 0.008 0.110 0.09% 0.009 0.184 0.008
WECHANICAL PROPERTIES
TEST SPECIMEN TENSIOW TRACTION CHARPY V-HOTCH TENP, SHEAR
Tenslle Siranghi Yiald Biranghl Elangation
Ko| HEAT Sampie no. Dimansions Sactian Langth Required Roait _Raguind Result Roquired | Rem F %
Enth x Ingh I nch Min. B L) Min. ey rsi Min, % 1 2 3 Average
1 33743 37558 0.78 x 0.21 0.17 2,00 80000 6328 35000 51838 21.00 38.80
2 33735 37555 0.78 x 0.21 0.48 2.00 80000 69870 35000 32237 21.00 38.80
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